



### TEST REPORT

DATE: 07-12-2023

Page 1 of 1

TEST NUMBER: 0297874

<b>CLIENT</b>	Palziv North America
---------------	----------------------

<b>TEST METHOD CONDUCTED</b>	ASTM D5735-96 Standard Test Method for Tearing Strength of Fabrics by the Tongue (Single Rip) Procedure (Constant-Rate-of-Extension Tensile Testing Machine)
------------------------------	--



<b>DESCRIPTION OF TEST SAMPLE</b>	
<b>IDENTIFICATION</b>	HQ Living Carpet Cushion - 7/16" Green

#### GENERAL PRINCIPLE

This test method is designed to measure the tearing strength measured in the force required to continue or propagate a tear started previously in the specimen. The five highest peaks during the test are averaged for each of the three test specimens. The results of each specimen are averaged to obtain the resultant average tearing strength.

#### TEST RESULTS

	<b>CROSS DIRECTION</b>	<b>MACHINE DIRECTION</b>
SPECIMEN 1	8.8 Lbs.	8.3 Lbs.
SPECIMEN 2	7.4 Lbs.	8.1 Lbs.
SPECIMEN 3	8.2 Lbs.	8.0 Lbs.
<b>AVERAGE</b>	8.1 Lbs.	8.1 Lbs.

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.